
  

 
 

 

   

 257 Simarano Drive 
 Marlboro, MA  01752-1298 USA 
 
 Telephone  (508) 460-1400 
 Facsimile (508) 460-7979 

 

 -------------------------------------------------------------------------------- 
  EMISSION TEST REPORT 

-------------------------------------------------------------------------------- 
Applicant:  Orbital Therapy, LLC. 
  8 Alfred Circle 
  Bedford, MA 01730 
  
Equipment Under Test:      Fiber-Optic Dosimeter 
  
Models covered by Testing:   HRD-6 operated on USB power from a pc 
 

 Test Location:   IQS, a Division of Degree Controls 
      257 Simarano Drive 
      Marlboro, MA 01752-1298 
 
 Test Date:    January 16, 2009 
 
 Report Date:    February 09, 2009   
        
 CFR47 Part 15:  8/14/2006                      (FCC) - Passed 

EN55022: 2006    (EU Emissions) - Passed 
 CISPR22: 3rd edition 2006                       (Worldwide Emissions) - Passed 
 AS/NZS: CISPR 22: 3rd edition 2006      (Australia & New Zealand Emissions) - Passed 
 ICES-003: issue 4, 2/2004                       (Canadian Emissions) - Passed 
   
Please refer to attached individual reports for detailed testing results.  

Reviewed by:  
Charles Nasser 

-------------------------------------------------------------------------------------------------------------------------------------------- 
This report has been prepared to record the Emissions test results of the product tested, as identified above 
and may only be used to document the testing as identified herein. This report may only be reproduced in 
full. Any distribution of the information contained in this document requires the prior approval from 
Orbital Therapy, LLC. 
-------------------------------------------------------------------------------------------------------------------------------------------- 


